Aller directement au contenu

Replacement parts

Home > Replacement parts > Find your parts

Print the page

SOLUTION 2.3-I ENCASTRABLE À BOIS

Step 1: Find your parts
Step 2: Find a dealer

Exploded view drawing and parts list: SOLUTION 2.3-I WOOD INSERT

Make your selection...

Note that the quantities listed here below are the standard amounts that are found in each unit and not the number of items you need to ordered.
# Item # Description Qty/Unit Selection
1 SE53634 ASH SHELF FOR INSERT 1
2 SE53632 INSERT BLOWER ASSEMBLY 120 CFM 115V 1
3 44089 DOUBLE CAGE BLOWER 120CFM 115V 1
4 44080 RHEOSTAT WITH NUT 1
5 44046 THERMODISC F110-20F 1
6 44087 RHEOSTAT NUT 1
7 60013 POWER CORD 96" X 18-3 1
8 44085 RHEOSTAT KNOB 1
9 SE53529 AIR CONTROL DAMPER WITH HARDWARE 1
10 30206 ZINC WASHER ID=5/16" x OD=3/4" 1
11 30060 THREAD-CUTTING SCREW 1/4-20 x 1/2" F HEX STEEL SLOT WASHER C102 ZINC 1
12 AC07866 1/4 " BLACK COIL HANDLE 1
13 PL53616 AIR CONTROL ROD 1
14 30063 1/4" ID PUSHNUT 1
15 PL53550 NICKEL "U" SHAPED SIDE DECORATIVE ACCENT 4
15 PL53550G BRASS "U" SHAPED SIDE DECORATIVE ACCENT 4
16 PL53606 RIGHT SIDE DECORATIVE PANEL 1
17 PL53607 LEFT SIDE DECORATIVE PANEL 1
18 30124 SCREW #8 - 32 X 5/16'' TRUSS QUADREX ZINC 6
19 SE53585 GLASS RETAINER KIT WITH SCREWS (12 PER KIT) 1
20 PL53583 GLASS RETAINER FRAME 2
21 AC06400 BLACK SELF-ADHESIVE GLASS GASKET (6') 1
22 SE53582 REPLACEMENT GLASS WITH GASKET 9 13/16" X 17 3/32" 1
23 SE53580 BLACK CAST IRON DOOR WITH GASKET 1
24 AC06000 SILICONE AND 1/2" x 8' BLACK GASKET REPLACEMENT KIT (DOOR) 1
25 30123 SCREW #8 - 32 X 5/8'' PAN QUADREX ZINC 6
26 AC01250 BLACK CAST IRON DOOR OVERLAY BIO45 1.8/2.3/3.4 1
26 AC01252 GOLD CAST IRON DOOR OVERLAY BIO45 1.8/2.3/3.4 1
26 AC01254 NICKEL CAST IRON DOOR OVERLAY BIO45 1.8/2.3/3.4 1
27 AC07868 1/2 " BLACK COIL HANDLE 1
28 30205 ZINC WASHER ID 13/32" X OD 13/16" 2
29 30533 LATCH KEY PATH PIN 1
30 30033 STEEL DOOR LATCH 1
31 30224 LOCKNUT 3/8"-16 HEX 1
32 AC09170 REMPLACEMENT HANDLE AND LATCH KIT 1
33 SE45003 OWNER MANUEL ENERZONE INSERTS 1
34 SE15099 FACEPLATE HARDWARE KIT 1
35 AC01290 REGULAR FACEPLATE (29" X 44") 2.3-I 1
35 AC01292 LARGE FACEPLATE (32" X 50") 2.3-I 1
36 OA10121 BRASS REGULAR FACEPLATE TRIM KIT (29" X 44") 1
36 OA10122 BLACK REGULAR FACEPLATE TRIM KIT (29" X 44") 1
36 OA10123 BRUSHED NICKEL FACEPLATE TRIM KIT (29" X 44") 1
36 OA10127 BRASS LARGE FACEPLATE TRIM KIT (32" X 50") 1
36 OA10128 BLACK LARGE FACEPLATE TRIM KIT (32" X 50") 1
36 OA10129 BRUSHED NICKEL FACEPLATE TRIM KIT (32" X 50") 1
37 29010 4 1/2" X 9" X 1 1/4" REFRACTORY BRICK 13
38 29000 4'' X 8'' X1 1/4'' REFRACTORY BRICK 7
39 PL36022 4" X 5 1/4" X 1 1/4" REFRACTORY BRICK 1
40 30068 STAINLESS STEEL COTTER PIN 1/8" X 1 1/2" 3
41 PL53516 FRONT SECONDARY AIR TUBE 1
42 PL53517 REAR OR MIDDLE SECONDARY AIR TUBE 2
43 21293 C-CAST BAFFLE 20 1/2" X 13 1/4" X 1 1/4" 1
44 21013 13 1/2'' X 23 1/2'' X 1/2'' BAFFLE INSULATION 1
45 PL34026 BAFFLE INSULATION WEIGHT 1
- AC05959 METALLIC BLACK STOVE PAINT-342G AEROSOL 1
Questions?

...and